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Pore Structures in Concrete by Penetration Tests Using Macromolecule Solutions
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(Image of Penetration Test Using Macromolecular Solutions)
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2 55 450 |45+15|80x25/[168]305]/817]1010
3 70 470 168 | 240 879 ] 1002
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(Properties of PEG Solution)
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4,000,000 24 T0.01wt%
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(Test Result of pore structure by Mercury Penetration Method)
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(The Effect of Amount of Penetrated PEG Solution)
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(The Effect of W/C of Concrete)
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Fig.5 PEG # TR EIHEDHEE
(The Relation between Molecule and Length of PEG)
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